

Nab-Paclitaxel use in patients with Taxane Hypersensitivity

Prepared by NCCP CDMP 27/05/2025

Version	Date published	Amendment	Approved By
1	23/07/2025	Version 1	NCCP Medical Oncology Clinical Leads Group

Contents

Summary of the recommendation.....	2
Background	2
Currently reimbursed and licensed indications for nab-paclitaxel:.....	3
Nab-paclitaxel treatment guideline and considerations:	4
References	5
Appendix 1 Dosing Guidance	7

Summary of the recommendation

Nab-paclitaxel is a reasonable alternative to taxanes in patients with taxane-induced hypersensitivity reactions (HSRs). Evidence suggest comparable efficacy between nab-paclitaxel and taxanes in cancer treatments for many indications. Nab-paclitaxel addresses patients' unmet needs by allowing treatment completion after HSRs in either adjuvant or advanced settings of cancer treatments.

Nab-paclitaxel can be prescribed for patients with Grade 2 or 3 moderate to severe HSRs, anaphylaxis or anaphylactoid reactions or significant contraindications to taxanes that are not manageable despite the use of premedications and increased infusion durations.

There are expected benefits through reduced resource utilisation and reduced patient treatment burden.

Nab-paclitaxel is not considered high cost SACT and therefore will be funded through local hospital budgets. In addition, as nab-paclitaxel is not considered high cost its use does not require approval from the HSE Senior Leadership Team as per the HSE Overview of Medicines Funding Governance Processes.

Background

Taxane agents are used in the treatment of many types of cancers, and include paclitaxel, docetaxel, nab-paclitaxel, and cabazitaxel [1].

Studies have shown rates of immediate HSRs of up to 50% with paclitaxel and docetaxel infusions, resulting in the routine use of antihistamine and steroid medications prior to infusion [2,3]. However despite premedication HSRs occur in approximately 10% of patients and are severe in 1% [2].

Alongside this, hypersensitivity reactions to taxanes typically involves desensitisation or slower drug infusions which prolongs treatment times increasing the strain on patients, nursing and pharmacy staff and day unit capacity.

Nab-paclitaxel, which is routinely given without premedications is associated with a lower incidence of hypersensitivity reactions than other taxanes, which is thought to be due to the fact that it is not formulated with Cremophor EL or polysorbate 80 [1,4-5].

Guidelines, case reports and small clinical trials have described substituting *nab*-paclitaxel for other taxanes for example in the treatment of gynaecologic cancers [4-5,12-13] and breast cancers, [6-7,13] and have shown that nab-paclitaxel is safe and well-tolerated as a substitute to other taxanes. In addition to safety and tolerability, one paper demonstrated improved clinical effectiveness when compared with paclitaxel in relation to time to treatment discontinuation and time to next treatment for patients with breast cancer [8].

Nab-paclitaxel represents an appealing alternative for patients who develop significant HSRs to traditional taxanes which cannot be managed despite premedication use.

The appropriate use of nab-paclitaxel has the potential to reduce resource utilisation and reduce patient burden on treatment. In addition, by switching to nab-paclitaxel for hypersensitivity reactions, it allows the continuation of taxane therapy in the adjuvant curative setting or in the advanced setting where treatment could prolong life.

Currently reimbursed and licensed indications for nab-paclitaxel:

This guideline recommendation is not intended to alter clinical practice or reimbursement for nab-paclitaxel indications which are already approved for reimbursement by the HSE through the Oncology Drugs Management System (ODMS)/hospital budgets. Nor is this guidance intended to alter clinical practice for nab-paclitaxel indications which are already licensed or will be licensed in the future.

To note, nab-paclitaxel substitution would not invalidate the reimbursement status of other high cost SACT that was being administered in combination with paclitaxel i.e. if a patient is being treated with Pembrolizumab, Paclitaxel and Carboplatin and it is deemed suitable to use nab-paclitaxel instead of paclitaxel then the pembrolizumab reimbursement status would not be invalidated in this instance.

Nab-paclitaxel treatment guideline and considerations:

The use of nab-paclitaxel may not be standard of care for some indications. While there may be clinical evidence, the responsibility for the clinical appropriateness of the decision to use nab-paclitaxel instead of paclitaxel remains with the treating clinician.

Nab-paclitaxel is comparable to paclitaxel in terms of clinical efficacy based on some of the available studies that showed non inferiority efficacy for nab-paclitaxel compared to paclitaxel.

Nab-paclitaxel can be prescribed for patients who have one of the following characteristics:

- After a second grade 2 or first grade 3 moderate to severe hypersensitivity reaction to taxanes (according to [Common Terminology Criteria for Adverse Events \(CTCAE\)](#) not manageable despite the use of premedications and prolonged infusion times,
- anaphylaxis or anaphylactoid reactions,
- patients with significant contraindications to taxanes or premedications (e.g., high dose steroids)

Nab-paclitaxel for use in the above circumstances will be funded through the hospitals drug budget; nab-paclitaxel is no longer considered high cost. Local processes for the use of unlicensed medicines should be followed.

Nab-paclitaxel would not be suitable in the following situations:

- Taxane resistant/refractory disease
- Disease progression on prior taxane therapy
- Severe hepatic dysfunction contraindicating nab-paclitaxel
- Patients with greater than or equal to grade 2 sensory or motor neuropathy
- Patients with any contraindications to nab-paclitaxel as outlined in the Summary of Product Characteristics.

Based on a number of Phase 3 randomized controlled studies comparing the use of nab-paclitaxel to paclitaxel, there is evidence to support that nab-paclitaxel is comparable to paclitaxel in the treatment of patients with various solid organ tumours (e.g., breast, lung, and gastroesophageal cancers) [9-11].

Consider the use of nab-paclitaxel for patients with contraindications to high dose steroids such as in patients with difficult to control diabetes or steroid induced neurocognitive changes. To note HSR's

are less common with docetaxel and patients who experience HSR's to docetaxel should be managed similarly to those with HSR's to paclitaxel.

The dosing conversion between paclitaxel and nab-paclitaxel should be left to the discretion of treating clinicians and pharmacy teams. Appendix 1 provides an overview of common dosing regimens used.

Nab-paclitaxel should be prescribed in accordance with the same standards as for other anti-cancer medicines. Clinicians prescribing nab-paclitaxel will be responsible for verifying the doses, providing the prescriptions and administering the medications, according to acceptable standards of care. Use of nab-paclitaxel for licensed and unlicensed indications is the responsibility of the treating clinician.

References

1. Picard M, Castells MC. Re-visiting hypersensitivity reactions to taxanes: a comprehensive review. *Clin Rev Allergy Immunol*. 2015;49(2):177–191. doi:10.1007/s12016-014-8416-0.
2. Bonamichi-Santos R, Castells M. Diagnoses and management of drug hypersensitivity and anaphylaxis in cancer and chronic inflammatory diseases: reactions to taxanes and monoclonal antibodies. *Clin Rev Allergy Immunol*. 2018;54(3):375–385.
3. Pagani M, Bavbek S, Dursun AB, et al. Role of skin tests in the diagnosis of immediate hypersensitivity reactions to taxanes: results of a multicenter study. *J Allergy Clin Immunol Pract*. 2019;7(3):990–997.
4. de Leon MCB, Bolla S, Greene B, et al. Successful treatment with nab-paclitaxel after hypersensitivity reaction to paclitaxel and docetaxel. *Gynecol Oncol Case Rep*. 2013;5:70–71.
5. Fader AN, Rose PG. Abraxane for the treatment of gynecologic cancer patients with severe hypersensitivity reactions to paclitaxel. *Int J Gynecol Cancer*. 2009;19(7):1281–1283.
6. Robert NJ, Krekow L, Stokoe C, et al. Adjuvant dose-dense doxorubicin plus cyclophosphamide followed by dose-dense nab-paclitaxel is safe in women with early-stage breast cancer: a pilot study. *Breast Cancer Res Treat*. 2011;125(1):115–120.

7. Kimura K, Tanaka S, Iwamoto M, et al. Safety of nanoparticle albumin-bound paclitaxel administered to breast cancer patients with clinical contraindications to paclitaxel or docetaxel: four case reports. *Oncol Lett.* 2013;6(4):881–884.
8. Mahtani RL, Parisi M, Glück S, et al. Comparative effectiveness of early-line nab-paclitaxel vs. paclitaxel in patients with metastatic breast cancer: a US community-based real-world analysis. *Cancer Manag Res.* 2018;10:249–256. doi:10.2147/CMAR.S150960.
9. Socinski MA, Bondarenko I, Karaseva NA, et al. Results of a randomized phase III trial of nab-paclitaxel and carboplatin vs. cremophor-based paclitaxel and carboplatin as first-line therapy in advanced non-small cell lung cancer. *J Clin Oncol.* 2010;28(18_suppl):LBA7511.
10. Shitara K, Takashima A, Fujitani K, et al. Nab-paclitaxel versus solvent-based paclitaxel in patients with previously treated advanced gastric cancer (ABSOLUTE): an open-label, randomised, non-inferiority, phase 3 trial. *Lancet Gastroenterol Hepatol.* 2017;2(4):277–287.
11. Untch M, Jackisch C, Schneeweiss A, et al. Nab-paclitaxel vs. solvent-based paclitaxel in neoadjuvant chemotherapy for early breast cancer (GeparSepto—GBG 69): a randomised, phase 3 trial. *Lancet Oncol.* 2016;17(3):345–356.
12. BC Cancer Agency. BC Cancer Protocol Summary for Alternative Treatment of Gynecological Malignancies Using CARBOplatin and PACLitaxel NAB (ABRAXANE). 2020. Available at: http://www.bccancer.bc.ca/chemotherapy-protocols-site/Documents/Gynecology/GOCABR_Protocol.pdf (Accessed January 6, 2025).
13. CADTH (Canada’s Drug and Health Technology Agency). Reimbursement Recommendation: Nab-Paclitaxel. 2024. Available at: https://www.cda-amc.ca/sites/default/files/DRR/2024/PX0348_Nab-paclitaxel_DRAFT_rec.pdf (Accessed December 7, 2024).
14. Gradishar WJ, Tjulandin S, Davidson N, et al. Phase III trial of nanoparticle albumin-bound paclitaxel compared with polyethylated castor oil–based paclitaxel in women with breast cancer. *J Clin Oncol.* 2005;23(31):7794–7803.
15. European Medicines Agency (EMA). Abraxane: Summary of Product Characteristics (SmPC). EMA; 2011. Available at: <https://www.ema.europa.eu> (Accessed May 2025).

16. Petrioli R, Pascucci A, Francini E, et al. Weekly nab-paclitaxel plus gemcitabine or carboplatin in elderly patients with advanced NSCLC: a phase II study. *Cancer Chemother Pharmacol*. 2013;71(5):1263–1270.
17. Miller DS, Filiaci VL, Mannel RS, et al. Randomized phase II evaluation of nab-paclitaxel compared with docetaxel in the treatment of recurrent or persistent endometrial cancer: a Gynecologic Oncology Group study. *Gynecol Oncol*. 2012;125(3):627–631.
18. Sakata Y, Ohtsu A, Horikoshi N, et al. Late phase II study of paclitaxel by 3-hour infusion in patients with advanced or recurrent gastric cancer. *Jpn J Clin Oncol*. 2000;30(7):289–294.
19. Desai N, Trieu V, Damascelli B, Soon-Shiong P. SPARC expression correlates with tumor response to albumin-bound paclitaxel in head and neck cancer patients. *Transl Oncol*. 2009;2(2):59–64

Appendix 1 Dosing Guidance

General points to note:

- Patients receiving nab-paclitaxel due to taxane hypersensitivity should be managed according to the primary treatment regimen for their tumour type.
- **Premedication** not required: unlike paclitaxel, nabpaclitaxel does not contain Cremophor EL, which is often the cause of HSRs. This makes it suitable for patients with previous paclitaxel HSRs.
- **Neuropathy risk:** Nab-paclitaxel is associated with higher incidence of peripheral neuropathy than solvent based paclitaxel, especially at higher doses
- **Myelosuppression:** Neutropenia is a common adverse effect, particularly in combination regimens
- **Dose adjustments:** Consider renal and hepatic function when dosing. Nab-paclitaxel is metabolised hepatically.

Note: Dosing may vary by institution or patient specific factors. The below table reflects common regimens found in literature and guidelines. See local protocols and product labelling for full dosing information.

Table 1: Nab-Paclitaxel Dosing in Taxane-Hypersensitive Patients by Tumour Type

TUMOUR TYPE	COMMON DOSING REGIMENS	DOSING FREQUENCY	KEY DOSING CONSIDERATIONS	KEY REFERENCES
METASTATIC BREAST CANCER	260 mg/m ² q3wk IV 100–125 mg/m ² IV weekly (e.g., days 1, 8, 15 of q28 cycle)	Q3wk or weekly	Dose reductions may be needed for neuropathy or myelosuppression. Weekly dosing is often better tolerated than q3wk	Gradishar WJ et al., J Clin Oncol. 2005 Abraxane SmPC
EARLY BREAST CANCER	125mg/m ² IV weekly x 12 weeks	Weekly	Monitor closely for cumulative toxicity; dose delays or reductions common with neuropathy	Untch M et al., Lancet Oncol. 2016 Swain SM et al., N Engl J Med. 2015
NSCLC	100mg/m ² IV on days 1, 8, 15 of a 21 day cycle 260mg/m ² IV q3wk	Weekly or q3wk	Haematologic toxicity may require dose delays. Weekly dosing is generally better tolerated	Socinski MA et al., J Clin Oncol. 2012 Abraxane SmPC
PANCREATIC CANCER	125mg/m ² IV days 1, 8, 15 of a 28 day cycle	Weekly for 3 weeks in a 28 days cycle	High incidence of neutropenia may necessitate dose modifications. Reduce or hold dose for significant toxicity	Von Hoff DD et al., N Engl J Med. 2013 Abraxane SmPC
PROSTATE CANCER	100-125mg/m ² IV weekly	Weekly	Limited data; dose based on tolerance. Adjust for fatigue or haematologic adverse events.	Small EJ et al., J Clin Oncol. 2004 Case series and retrospective reviews
OVARIAN CANCER	100mg/m ² IV weekly	Weekly	Monitor for hematologic toxicity and fatigue; dose adjustments based on tolerability and response	Sehouli J et al., Gynecol Oncol. 2011 Penson RT et al., J Clin Oncol. 2015
BLADDER CANCER	100-125mg/m ² IV weekly	Weekly or q3wk	Adjust dose based on performance status and toxicity; limited data to guide standard reductions	Apolo AB et al., Cancer. 2009 McKiernan JM et al., J Urol. 2014
ADVANCED OVARIAN CANCER	260mg/m ² IV q3wk	q3wk	May require dose reductions for hematologic toxicity	Limited data; institutional protocols (BC Cancer Protocol) and extrapolation from breast cancer regimens.

PRIMARY PERITONEAL CANCER	260mg/m ² IV q3wk	q3wk	Monitor for hematologic toxicity	Derived from ovarian cancer trial data; institutional practice.
ENDOMETRIAL CANCER	260mg/m ² IV q3wk	q3wk	Dose adjustments based on tolerance, limited trial data	Miller DS et al., Gynecol Oncol. 2012; institutional reports.
GASTRIC CANCER	260mg/m ² IV q3wk 100mg/m ² IV weekly	Q3wk or weekly	Monitor for neutropenia and GI toxicity	Sakata Y et al., Invest New Drugs. 2010; early-phase studies. Shitara et al., Lancet Gastroenterol Hepatol. 2017; phase 3 trial